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Test Report Certification

Applicant . ACOUSTMAX INTERNATIONAL
CO., LTD

Manufacturer . Shenzhen AngSi Technology

Co., LTD EUT Description : Monster

Solara

(A) MODEL NO.: MNSOL-BLK
(B) Trade Name: Monster

(C) POWER SUPPLY: DC 5V by Adapter

Measurement
Procedure Used:

FCC Rules and Regulations Part 15 Subpart C
Section 15.247 KDB558074 D01

The device described above is tested by ACCURATE TECHNOLOGY CO. LTD to
determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C Section 15.247 limits.
The measurement results are contained in this test report and ACCURATE
TECHNOLOGY CO. LTD is assumed full responsibility for the accuracy and
completeness of these measurements. Also, this report shows that the Equipment
Under Test (EUT) is to be technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be
reproduced in part without written approval of ACCURATE TECHNOLOGY CO.

LTD.
, ~ L/
Tested by (+ signature): L riee
Chloe Cai(Engineer) Apr.11-24,2017
\ P
b
Review by (+ signature): L

John Lin(Engineer)

Approved by (+ signature): wﬂl

Yvette Zhou(Manager) Apr.25,2017
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1.GENERAL INFORMATION

1.1.Description of Device (EUT)

EUT . Monster Solara

Model Number : MNSOL-BLK

Operation Frequency  : 5736MHz, 5762MHz,

5814MHz Number of Channels : 3

Modulation type : QPSK

Antenna Gain . 4.0dBi

Antenna type . PCB Antenna

Power Supply . DC 5V by Adapter

Applicant . ACOUSTMAX INTERNATIONAL CO., LTD

Address :Unit D16/F Cheuk Nang Plaza 250
Hennessy Road WanchaiHongKong

Manufacturer . Shenzhen AngSi Technology Co., LTD

Address :902B,LingYun Buiding,Honglang North NO

2.Road ,

Baoan District, Shenzhen
Date of sample received :  Apr.10, 2017
Date of Test : Apr.ll-24, 2017

FCC ID: 2AAIN-MNSOLBLK
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1.2.Description of Test Facility

EMC Lab : Most Technology Service Co., Limited

Location : No.5, 2nd Langshan Road, North District, Hi-tech Industrial Park,
Nanshan, Shenzhen,Guangdong, China

1.3.Measurement Uncertainty
Conducted Emission Expanded Uncertainty =  2.23dB, k=2

Radiated emission expanded
uncertainty (9kHz-30MHz)

3.08dB, k=2

Radiated emission expanded = 4.42dB, k=2
uncertainty (30MHz-1000MHz)
Radiated emission expanded = 4.06dB, k=2

uncertainty (Above 1GHz)

FCC ID: 2AAIN-MNSOLBLK
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Instrumentation: The following list contains equipment used at Most for testing. The equipment
conforms to the CISPR 16-1 / ANSI C63.2 Specifications for Electromagnetic Interference and Field
Strength Instrumentation from 10 kHz to 1.0 GHz or above.

No. Equipment Manufacturer Model No. S/IN CaI(ijt:ta; . C?r:itber:;\lgcl)n
1 Test Receiver Rohde & Schwarz ESCI 100492 2017/03/10 1 Year
2 Spectrum Analyzer Agilent E7405A US44210471 2017/03/14 1 Year
3 L.I.S.N. Rohde & Schwarz ENV216 100093 2017/03/10 1 Year
4 Coaxial Switch Anritsu Corp MP59B 6200283933 2017/03/07 1 Year
5 Terminator Hubersuhner 50Q No.1 2017/03/07 1 Year
6 RF Cable SchwarzBeck N/A No.1 2017/03/07 1 Year
7 Test Receiver Rohde & Schwarz ESPI 101202 2017/03/10 1 Year
8 Bilog Antenna Sunol JB3 A121206 2017/03/14 1 Year
9 Horn Antenna SCHWARZBECK BBHA9120D 756 2017/03/14 1 Year
10 Horn Antenna Penn Engineering 9034 8376 2017/03/14 1 Year
11 Cable Resenberger N/A NO.1 2017/03/07 1 Year
12 Cable SchwarzBeck N/A NO.2 2017/03/07 1 Year
13 Cable SchwarzBeck N/A NO.3 2017/03/07 1 Year
14 | Single Phase Power Duoi FNF 202B30 N/A 2017/03/07 1 Year

Line Filter
15 Test Receiver Rohde & Schwarz ESCI 100492 2017/03/10 1 Year
16 Loop antenna ARA PLA-1030/B 1039 2017/03/14 1 Year
17 Power Meter Anritsu ML2495A 1204008 2017/03/10 1 Year

NOTE: Equipments listed above have been calibrated and are in the period of validation.

FCC ID: 2AAIN-MNSOLBLK
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3. OPERATION OF EUT DURING TES
3.1. Operating Mode
The mode is used: Transmitting mode:

Low Channel: 5736MHz

Middle Channel: 5762MHz
High Channel: 5814MHz

3.2.Configuration and peripherals

EUT

(EUT: Monster Solara)
Note: The EUT have two antenna(A and B), They can not transmit simultaneously, The

EUT select a antenna to transmit according to signal strength automatically, One
Antenna of EUT does not work when Another antenna is transmitting

FCC ID: 2AAIN-MNSOLBLK
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4. TEST PROCEDURES AND RESULTS

FCC Rules Description of Test Result
Section 15.207 AC power Line Conducted Emission Compliant
Test

Section 15.247(a)(2) 6dB Occupied Bandwidth Test Compliant
Section 15.247(b)(3) Conducted Peak Output Power Test Compliant
Section 15.247(e) Power Spectral Density Test Compliant
Section 15.205 Radiated Spurious Emissions Test Compliant
Section 15.209

Section 15.247(d) RF Conducted spurious emissions Test | Compliant
Section 15.247(d) Band Edge Compliance Test Compliant
Section 15.203 Antenna Requirement Compliant

FCC ID: 2AAIN-MNSOLBLK
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5.6DB OCCUPIED BANDWIDTH TEST

5.1.Block Diagram of Test Setup

E
vt Low Loss Cable Spectrum
Analyzer

(EUT: Monster Solara)

5.2.The Requirement For Section 15.247(a)(1)

Section 15.247(a)(2): Systems using digital modulation techniques may operatein the 902—
928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands. Theminimum 6 dB band-width shall
be at least 500 kHz

5.3.EUT Configuration on Measurement

The equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

5.4.0Operating Condition of EUT

5.4.1Setup the EUT and simulator as shown as

Section 5.1,

5.4.2.Turn on the power of all equipment.

5.4.3.Let the EUT work in TX modes measure it. The transmit frequency
are 5736MHz, 5762MHz, 5814MHz,. We select these frequency to transmit.

5.5.Test Procedure

The transmitter output was connected to the spectrum analyzer through a low
loss cable.

Set RBW of spectrum analyzer to 100 kHz and VBW to 300 kHz.

The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.

FCC ID: 2AAIN-MNSOLBLK



5.6.Test Result

Report No.: MTE/CEC/B17040675

Antenna A test data
Frequency |6dB Bandwidth
Channel (MH2) (MH2) Result
Low 5736 11.172 Pass
Middle 5762 11.057 Pass
High 5814 11.115 Pass
Antenna B test data
Frequency | 6dB Bandwidth
Channel (MH2) (MH2) Result
Low 5736 11.057 Pass
Middle 5762 11.057 Pass
High 5814 11.057 Pass
The spectrum analyzer plots are attached as below.
Low channel(Antenna

|& Attt

Spectrum |

A)

(=)

30de SWT

Ref Level 20.00 dem Offset 0.50 dB & RBW 100 kHz
94.8 ps @ VBW 300 kHz

Mode Auto FFT

@ 1Pk Max
D3[1] T10.23 db)
4.2260 MHz
10 dBm M1[1] -12.13 dBm
5.7367530 GHzZ]
0 dBm
-10 dem

o dEm—iDL -18.130 dem

2 e A

X hil 1] o N
uan LA
-30 dBm Jﬂlu h
-40 dBm 1%
S0 dem f"mﬂ\dﬁ WMURW e n\r V\HM
-60 dém
-70 dBm
CF 5.736 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Tre | Stimulus | Response |  Function | Function Result |
M1 1 L5.736753 GHz -12.13 dBm
02 M1 1 -6.946 MHz -6.40 dB
03 M1 1 4,226 MHz -10.23 dB
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Middle channel(Antenna A)

Spectrum | E%J I

Ref Level 20,00 dBm Offset 0.50 dB & RBW 100 kHz

j Att 30dE SWT 94.8ps @ YBW 300 kHz  Mode aAuto FFT
@ 1Pk Max

D3[1] -5.25 dB
4.2260 MHz
10 dBm M1[1] -11.18 dBm
5.7626950 GHz

0 dBm

-10 dBm

-20 dém )/r%ﬁvm I ﬁvun\
-30 dBm 'ﬂl h
-40 dBm

50 dBm IJMk\rr‘ w””vhw / lﬁ{k e

-60 dBm

M1
D1 -17.180 dBm L2 mumvﬁ ﬂf’"]l""lu 42

-70 dBm

CF 5.762 GHz
Marker

691 pts

Span 40.0 MHz

Type | Ref | Trc | Stimulus Response | Function
M1 1 5.762695 GHz -11.18 dBm
D2 M1 1 -6.831 MHz -6.07 dB&
D3] M1 1 4,226 MHz -5.25 dB

Function Result

High channel(Antenna A)

Spectrum | :g" |

Ref Level 20.00 dém  Offset 0.50 dB @ RBW 100 kHz

= ALt 0GB SWT  04.8ps @ VBW 300 kHz  Mode Auto FFT
® 1Pk Max
Da[1] -8.45 dB
4.2260 MHz
o M1[1] -10.67 dBm
5.8147530 GHz
0 dBm
d M1
-10 dBm 5
D1 -16.670 dBm b2 o A ﬂﬂﬂ ey
ke i T A A
-20 dem ﬂj ]JU ‘ﬂv“ \J\
30 dBm

-40 dBm

o LAY M W%ﬂﬁ My

-60 dBm

-70 dBm

CF 5.814 GHz 691 pts Span 40.0 MHz

Marker

Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 5.814753 GHz -10.67 dBm
D2 M1 1 -6.889 MHz -6.10 dB
D3 M1 1 4,226 MHz -8.45 dB

FCC ID: 2AAIN-MNSOLBLK
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Low channel(Antenna B)
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=)

Ref Level 20,00 db
j Att

30 db

m Offset 0.50 dB & RBW 100 kHz

SWT 948 ps @ ¥YBW 300 kHz  Mode suto FFT

@ 1Pk Max

10 dBm

D3[1]

0 dBm

M1[1]

-5.22 dB
4+.2260 MHz
-11.82 dBm

5.7366950 GHz

-10 dBm

-20 dém

D1 -17.820 dBm
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I | [

-30 dBm

| Ty

-40 dBm
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-60 dBm
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-70 dBm

CF 5.736 GHz

691 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

Stimulus

Response | Function

Function Result

M1 1
D2 M1 1
D3] M1 1

5.736695 GHz
-6.831 MHz
4,226 MHz

-11.82 dBm
-6.48 dB
-5.22 dB

Spectrum |

Middle channel(Antenna B)

=

Ref Level 20.00 dBm
j= Att 30 de

Offset 0.50 dB @ RBW 100 kHz

SWT 94.8ps @ ¥YBW 300 kHz Mode Auto FFT

@ 1Pk Max

10 dBm

D3[1]

0 dem

M1[1]

-5.31dB
4.2260 MHz
-10.91 dBm

5.7626950 GHz

-10 dBm

01 -16.910
-20 dBm

dBm

C2_ {1 ﬁﬂﬁ

-30 dém

i Uun\\r\

-40 dBm

50 dBm A

o/

TV

-60 dBm

ar=
1

-70 dBm

CF 5.762 GHz

691 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |
1

Stimulus | Response | Function

Function Result

M1
D2 M1 1
D3] M1 1

5.762695 GHz
-6.831 MHz
4,226 MHz

-10.91 dBm
-6.39 dB
-5.31dB
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High channel(Antenna B)

Spectrum | E%:' I

Ref Level 20.00 dBm  Offset 0.50 dB & RBW 100 kHz

= Att 30dE SWT 94.8ps @ YBW 300 kHz Mode Auto FFT
@ 1Pk Max

Dal1] 5.45dB
4.2260 MHz
10 d&m M1[1] -8.76 dBm
5.8146050 CHz

0 dBm

r1

¥
D2 T T )
. D1 -14.760 dBm AT RS

i #
-30 dem

e AT A Naua T

-60 dBm

-10 dBm

-70 dBm

CF 5.814 GHz 691 pts
Marker

Span 40.0 MHz

Tvpe| Ref | Trc | Stimulus | Response | Function |
M1 1 5£.814695 GHz -8.76 dBm
Dz M1 1 -6.831 MHz -6.30 di&
D3 M1 1 4.226 MHz -5.45 dB

Function Result
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6. POWER SPECTRAL DENSITY TEST

6.1.Block Diagram of Test Setup

E
vt ‘Tow Loss Cable Spectrum
Analyzer

(EUT: Monster Solara)

6.2.The Requirement For Section 15.247(e)

Section 15.247(e): For digitally modulated systems, the power spectral density
conducted from the intentional radiator to the antenna shall not be greater than 8dBm
in any 3 kHz band during any time interval of continuous transmission. This power
spectral density shall be determined in accordance with the provisions of paragraph (b)
of this section. The same method of determining the conducted output power shall be
used to determine the power spectral density.

6.3.EUT Configuration on Measurement

The equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

6.4.0perating Condition of EUT

6.4.1Setup the EUT and simulator as shown as
Section 6.1.
6.4.2.Turn on the power of all equipment.
6.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
5736MHz, 5762MHz, 5814MHz,. We select these frequency to transmit.

6.5.Test Procedure

Refer to KDB558074 D01

FCC ID: 2AAIN-MNSOLBLK
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6.6.Test Result
Antenna B test result
Frequency Power Spectral Limit
Channel (MHz) Density (dBm) (dBm) Result
Low 5736MHz -12.01 <8.00 PASS
Middle 5762MHz -11.94 <8.00 PASS
High 5814MHz -10.75 <8.00 PASS
Antenna A test result
Frequency Power Spectral Limit
Channel (MH2) Density (dBm) (dBm) Result
Low 5736MHz -10.71 <8.00 PASS
Middle 5762MHz -10.91 <8.00 PASS
High 5814MHz -8.45 <8.00 PASS
The spectrum analyzer plots are attached as below.
Low
channel(Antenna B)
Spectrum [%]
Ref Level 20.00 dém  Offset 0.50 dB & RBW 100 kHz
|& Attt 20 dE SWT E6.8 ps @ YBW 300 kHz Mode Auto FFT
@ 1Pk Max
M1[1] -12.01 dBm
. 5.7366950 GHz
0 dBm
-10 dem ML
ot ) =l

-30 dBm

A

N

A

-40 dBm
mﬂ#

T

-60 dBm

-70 dBm

CF 5.736 GHz

691 pts

Span 20.0 MHz
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Middle channel(Antenna B)

Spectrum | ':%1 |

Ref Level 20,00 dBm Offset 0.50 dB & RBW 100 kHz

j Att 30dE SWT 56.8ps @ YBW 300 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -11.94 dBm
5.7626950 GHz
10 dBm
0 dBm
-10 dBm LML

e AN e
ALY P

e

-50 dBrmn

-70 dBm

CF 5.762 GHz

691 pts Span 20.0 MHz

High channel(Antenna B)
Spectrum | [%]

Ref Level 20.00 dém  Offset 0.50 dB @ RBW 100 kHz

j& Att 30 dBE SWT 56.8 g5 @ ¥YBW 300 kHz Mode Auto FFT
® 1Pk Max
M1[1] -10.75 dBm
5.8146950 GHz
10 dBm
0 dBm
M1
-10 dBm ¥

-20 dBm A f\v mmm mua’t Al
e ALY N

-40 dBm A {\

-60 dBm

-70 dBm

CF 5.814 GHz

691 pts

Span 20.0 MHz
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Low channel(Antenna A)
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=)

Ref Level 20,00 dBm

Offset 0.50 dB & RBW 100 kHz

j Att 30dE SWT 56.8ps @ YBW 300 kHz  Mode Auto FFT
@ 1Pk Max
M1[1] -10.71 dBm
5.7366950 GHz
10 dBm
0 dBm
M1
-10 dBm X

-20 dBm Sl ﬁm

N

A

N

K y
-40 dBm L

'I.\W.

-50 dBrmn

-70 dBm

CF 5.736 GHz

691 pts

Span 20.0 MHz

Spectrum |

Middle channel(Antenna A)

=

Ref Level 20.00 dBm
j= Att 30 de

Offset 0.50 dB @ RBW 100 kHz

SWT 56.8ps @ YBW 300 kHz Mode Auto FFT

@ 1Pk Max

10 dBm

M1[1]

-10.91 dBm
5.7627240 GHz

0 dem

-10 dBm

-20 dém Rals

RN

AL

-30 dém

P

40 dBm m

[

-0 dBm

-70 dBm

CF 5.762 GHz

691 pts

Span 20.0 MHz
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High channel(Antenna A)

Spectrum | :%:[ |

Ref Level 20.00 dBm  Offset 0.50 dB & RBW 100 kHz

j Att 30dE SWT 56.6 ps @ YBW 300 kHz Mode Auto FFT
@ LPk Max
M1[1] -8.45 dBm
5.8146950 GHz
10 dem
0 dem
M1
-10 dBm e PSSt

SR YAAARNAARETYN
A i

-50 dBm

-0 dBm

-70 dBm

CF 5.814 GHz 691 pts

Span 20.0 MHz
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7. RF CONDUCTED SPURIOUS EMISSIONS TEST

7.1.Block Diagram of Test Setup

EUT —kow Loss Cable

(EUT: Monster Solara)

7.2.The Requirement For Section 15.247(d)

Spectrum
Analyzer
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Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio frequency power
that is produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on either
an RF conducted or a radiated measurement, pro-vided the transmitter demonstrates compliance with

the peak conducted power limits.

7.3.EUT Configuration on Measurement

The equipment are installed on the emission measurement to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission

characteristics in normal application.

7.4.0Operating Condition of EUT

7.4.1.Setup the EUT and simulator as shown as
Section 7.1.

7.4.2.Turn on the power of all equipment.

7.4.3.Let the EUT work in TX modes measure it.

7.5.Test Procedure

7.5.1.The transmitter output was connected to the spectrum analyzer through a

low loss cable.

7.5.2.Set the test frequency range from 30MHz to 25GHz and set RBW=100 kHz, VBW=300

kHz.

7.6. Test Result

FCC ID: 2AAIN-MNSOLBLK
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The spectrum analyzer plots are attached as below.

|& Att

Spectrum |

Low channel(Antenna

A)
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(=)

Ref Level 20.00 dém
30 de

SWT

Offset 0.50 dB @ RBW 100 kHz
260 ms @ YBW 300 kHz  Mode Auto Sweep

@ 1Pk Max

10 dBm

M3[1]

0 dBm

M1[1]

-50.34 dBm)|
18.0800 GHz
-11.65 dBm
5.7210 GHz

-10 dBm

1

-20 dBm

-30 dBm—

-40 dBm

D1 -31.650 dBm

M2
-50 dem -

- uclar

-70 dBm

Start 30.0 MHz

691 pts

Stop 25.0 GHz

Marker

Type | Ref | Trc |
1

Stimulus

Response | Function Function Result

M1
12
M3

1
1

5,721 GHz
1.9271 GHz
15.08 GHz

-11.65 dBm
-49.56 dBm
-50.34 dBm

|& Attt

Spectrum |

Middle channel(Antenna A)

(=)

Ref Level 20.00 dBm

30 de

Offset 0.50 dB & RBW 100 kHz

SWT

260 ms @ VBW 3200 kHz  Mode Auto Sweep

@ 1Pk Max

10 dBm

M3[1]

0 dBm

M1[1]

-50.68 dBm
16.7430 GHz|
-11.23 dBm)|
5.7580 GHz

-10 dBm

M1

-20 dBm

=30 dfm—

-40 dBm

D1 -31.220

dBr

12
-50 dBm

»:W’L""“m pegfathurt

-70 dBm

Start 30.0 MHz

691 pts

Stop 25.0 GHz

Marker

Type | Ref | Tre |
1

Stimulus

Response |  Function | Function Result |

M1
M2
M3

1
1

5,758 GHz
1.9271 GHz
16.743 GHz

-11.23 dBm
-50.43 dBm
-50.68 dBm
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High channel(Antenna A)

Spectrum | E%J I

Ref Level 20.00 dBm  Offset 0.50 dB & RBW 100 kHz

= Att 30dE SWT 250 ms @ YBW 300 kHz
@ 1Pk Max

Mode Auto Sweep

Mal1] ~50.46 dBm
18.0800 CHz
10 d&m M1[1] -9.88 dBm
5.8300 CHz

0 dBm
M1

-10 dBm

-20 dBm

=3B 01 -29.900 dBry

-40 dBm

Mz M3
-50 dém ¥

0l B T e S e et i WWW

-70 dBm

Start 30.0 MHz
Marker

Tvpe| Ref | Trc | Stimulus | Response | Function | Function Result
M1 1 5,83 GHz -9.88 dBm

M2 1 1.0271 GHz -50.00 dBm

M3 1 18.08 GHz -50.46 dBm

691 pts Stop 25.0 GHz

Low channel(Antenna B)

Spectrum | :g" I

Ref Level 20.00 dém Offset 0.50 dB @ RBW 100 kHz

j Att 30 dBE SWT 2E0 ms @ VYBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M3[1] -52.48 dBm
11.4670 GHz
10 dBm M1[1] -9.71 dBm
5.7210 GHz
0 dBm
M1
-10 dem -
-20 dBm
=30 dBm 01 -29.710 dBm
=401 dBm
ondem WMEW W
pau MMMM
-70 dém
Start 30.0 MHz 691 pts Stop 25.0 GHz
Marker
Type | Ref | Trc | Stimulus Response | Function Function Result |
M1 1 5.721 GHz -9.71 dBm
M2 1 94.0 MHz -45.19 dBm
M3 1 11.467 GHz -52.48 dBm
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Middle channel(Antenna B)
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Spectrum | E%J I
Ref Level 20.00 dBm  Offset 0.50 dB & RBW 100 kHz
j& Att 30 dB SWT 250 ms @ YBW 300 kHz  Mode Auto Sweep
@ 1Pk Max
M3[1] -49.89 dBm
11.5390 GHz
10 d8m M1[1] -11.46 dBm
5.7580 GHz
0 dBm
M1
-10 dBm
-20 dem
=30 dBm—p 31460 dbm
2—40 dBm
13
50 dBm - L
-70 dém
Start 30.0 MHz 691 pts Stop 25.0 GHz
Marker
Tvpe| Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 5.758 GHz -11.46 dBm
M2 1 94.0 MHz -46.87 dBm
M3 1 11.539 GHz -49,89 dBm

High channel(Antenna B)

Spectrum | :g" I
Ref Level 20.00 dém  Offset 0.50 dB @ RBW 100 kHz
j= Att 30 dE SWT 2E0 ms @ YBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M3[1] -47.33 dBm
d 84.0 MHz
10 dém M1[1] -11.58 dBm
5.8300 GHz
0 dem
M1
-10 dBm
-20 dBm
30 dBm—n) 33 580 dem
-40 dBm
2 MT
-50 dBm W Mf‘w
WW
fo i potlha Py s gttt be]
T T
-70 dem
Start 30.0 MHz 691 pts Stop 25.0 GHz
Marker
Type | Ref | Trc | Stimulus | Response | Function Function Result
M1 1 5.83 GHz -11.58 dBm
M2 1 11.612 GH=z -45.37 dBm
M3 1 g4.0 MHz -47.33 dBm
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8. CONDUCTED PEAK OUTPUT POWER TEST

8.1.Block Diagram of Test Setup

EUT —— | —Ttow Loss Cable Spectrum
Analyzer

(EUT: Monster Solara)

8.2.The Requirement For Section 15.247(b)(3)

Section 15.247(b)(1): For frequency hopping systems operating in the 2400-2483.5
MHz band employing at least 75 non-overlapping hopping channels, and all frequency
hopping systems in the 5725-5850 MHz band: 1 watt.

8.3.EUT Configuration on Measurement

The equipment are installed on the emission Measurement to meet the commission
requirements and operating regulations in a manner which tends to maximize its
emission characteristics in normal application.

8.4.0Operating Condition of EUT

8.4.1Setup the EUT and simulator as shown as
Section 9.1.
8.4.2.Turn on the power of all equipment.
8.4.3.Let the EUT work in TX (Hopping off) modes measure it. The transmit frequency
are 5736MHz, 5762MHz, 5814MHz,. We select these frequency to transmit.
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8.5.Test Procedure

8.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

8.5.2.Set RBW of spectrum analyzer to 1MHz and VBW to 3MHz for test

8.5.3.Measurement the maximum peak output power.

FCC ID: 2AAIN-MNSOLBLK
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8.6.Test Result
Antenna A test result
Frequency Peak Output Power Limits
Channel (MH2) (dBm) dBm

Low 5736 5.50 30

Middle 5762 7.90 30

High 5814 8.20 30

Antenna B test result
Frequency Peak Output Power| Limits
Channel (MH2) (dBm) dBm

Low 5736 6.22 30

Middle 5762 6.82 30

High 5814 7.96 30

The spectrum analyzer plots are attached as below.
Low channel (Antenna A)
Spectrum [%]
Ref Level 20.00 dém  Offset 0.50 dB & RBW 1 MHz
| Att 30 dB SWT 1 ms & ¥BW 3 MHz Mode Auto Sweep
@ 1Pk Max

M1[1] -3.46 dBm
10 dbn 5.?3:1—582? GHz

CF 5.736 GHz

691 pts

Span 20.0 MHz

Channel Power

Bandwidth 18.00 MHz
-

Power 5.50 dBm

FCC ID: 2AAIN-MNSOLBLK
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|= Att

Spectrum |

Ref Level 20.00 dBm
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Middle channel (Antenna A

o
v
Offset 0,50 dB & RBW 1 MHz

30de SWT

1lms @ ¥YBW 3 MHz Mode Auto Sweep

(@ LFk Max

M1[1] -1.03 dBm

5.?60640!? GHz
|

CF 5.762 GHz

691 pts Span 20.0 MHz

Channel Power

Bandwidth 18.00 MHz

Power 7.90 dBm Tx Total 7.90 dBm

|= ALt

Spectrum |

Ref Level 20.00 dBm

High channel (Antenna A)

oo
V
Offset 0.50 dB & RBW 1 MHz

30dB  SWT

lms @ YBW 2 MHz Mode Auto Sweep

(@ 1Pk Max

M1[1] -0.80 dBm

5.8126690 GHz
I !

CF 5.814 GHz

691 pts

Span 20.0 MHz

Channel Power

Bandwidth 18.00 MHz

Power 8.20 dBm Tx Total 8.20 dBm
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Low channel (Antenna B)

Spectrum |
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=)

Ref Level 20,00 dBm  Offset 0.50 dB & RBW 1 MHz

j= Att 30 dB SWT 1lms @ ¥BW 3 MHz Mode Auto Sweep
@ LFk Max
M1[1] -2.79 dBm
5.7347260 GHz
10 delm ] ] ] ]

CF 5.736 GHz 691 pts

Span 20.0 MHz

Channel Power

Bandwidth 18.00 MHz
—

Power 6.22 dBm

Middle channel (Antenna B)
Spectrum |

Tx Total 6.22 dBm

=)

Ref Level 20.00 deém Offset 0.50 dB @ RBW 1 MHz

j Att 30dE SWT 1ms @ ¥YBW 3 MHz Mode Auto Sweep
@ 1Pk Max
M1[1] -2.16 dBm
5.7606400 GHz
10 d m ] ] ] ] ]

CF 5.762 GHz 691 pts

Span 20.0 MHz

Channel Power

Bandwidth 18.00 MHz Power 6.82 dBm
=

FCC ID: 2AAIN-MNSOLBLK

Tx Total 6.82 dBm
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High channel (Antenna B)
Spectrum | [@

Ref Level 20,00 dBm Offset 0.50 dB & RBW 1 MHz

j Att 30dE  SWT 1lms @ ¥BW 3 MHz Mode Auto Sweep
@ LFk Max
M1[1] -0.99 dBm
5.8126980 GHz
10 Ij m ] ] ] ] ]

CF 5.814 GHz
Channel Power

691 pts Span 20.0 MHz

Bandwidth 18.00 MHz Power 7.96 dBm Tx Total 7.96 dBm
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9. RADIATED EMISSION TEST

9.1.Block Diagram of Test Setup

9.1.1.Block diagram of connection between the EUT and simulators

DC5V by Adapterl EUT

(EUT: Monster Solara)

9.1.2.Anechoic Chamber Test Setup Diagram
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

EUT

Cable T
| 0.8 METER

|

GROUND PLANE

9.2.The Limit For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio frequency power
that is produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based on either
an RF conducted or a radiated measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of
this section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB.
Attenuation below the general limits specified in Section 15.209(a) is not required. In addition,
radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

FCC ID: 2AAIN-MNSOLBLK
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FCC Part 15.205 Restricted bands of operation
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(a) Except as shown in paragraph (d) of this section, Only spurious emissions are permitted in any
of the frequency bands listed below:

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 45-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 A
13.36-13.41

'Until February 1, 1999, this restricted band shall be 0.490-0.510

2Above 38.6

(b)Except as provided in paragraphs (d) and (e), the field strength of emission appearing within
these frequency bands shall not exceed the limits shown in Section 15.209. At frequencies equal to or
less than 1000MHz, Compliance with the limits in Section 15.209 shall be demonstrated using
measurement instrumentation employing a CISPR quasi-peak detector. Above 1000MHz,
compliance with the emission limits in Section15.209 shall be demonstrated based on the average

value of the measured emissions. The provisions in Section

15.35 apply to these measurements.

9.4.Configuration of EUT on Measurement

The equipment are installed on Radiated Emission Measurement to meet the commission

requirements

and operating regulations in a manner which tends to maximize its emission characteristics in

normal application.
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9.5.Test Procedure

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground.

The turntable can rotate 360 degrees to determine the position of

the maximum emission level. EUT is set 3.0 meters away from the receiving antenna, which is

mounted on an antenna tower. The antenna can be moved up and down between 1.0 meter
and 4

meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna)

Is used as receiving antenna. Both horizontal and vertical polarizations of the antenna are
set on measurement. In order to find the maximum emission levels, all of the interface cables
must be manipulated according to ANSI C63.4- 2009 on radiated emission measurement.

The bandwidth of test receiver (R&S ESI26) is set at 120 KHz in 30-1000MHz.and set at
1MHz in above 1000MHz.

The frequency range from 30MHz to 40000MHz is checked.

The final measurement in band 9-90 kHz, 110-490 kHz and above 1000MHz is
performed with Average detector. Except those frequency bands mention above, the final
measurement for frequencies below 1000MHz is performed with Quasi Peak detector. The field
strength is calculated by adding the antenna factor, and cable loss, and subtracting the
amplifier gain from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

FCC ID: 2AAIN-MNSOLBLK
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9.6.The Field Strength of Radiation Emission Measurement Results

Note: 1.We tested battery mode and AC mode and recorded the worst case data(AC mode) for all
test mode.

2. The 18-40GHz emissions are not reported, because the levels are too low against the limit.

3. we tested radiation emission of Antenna A and Antenna B, The following test data is
the worst case(Antenna A) data which | have recorded

FCC ID: 2AAIN-MNSOLBLK
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Reading Correct Measure- _ Antenna Table
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuv/m dBuVim dB Detector cm degree  Comment
1 44 2752 8.986 10.98 19.94 40.00 -20.086 QP
2 * B62662 20 64 804 28 68 4000 -11.32 QP
F0.0 dBu¥/m
Limit: —_—
Margin:
G0
50 |—
I
40 |
[
7
30
20 W
b
10
0
-10.0
30.000 40 50 60 70 B8O [MHz] 300 400 H00 60O 70O 1000.000
Reading Correct Measure- Antenna Table
No Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degree  Comment
44 2752 8.96 10.98 19.94 4000 -2006 QP
* B66.2662 20.64 8.04 28.68 4000 -11.32 QP

132.6850 10.25 13.69 2394 4350 -1956 QP
207.8501 2.80 12.14 1494 4350 -2856 QF
362 9844 6.74 1470 2144 4600 -2456 QP
433 9094 15.69 17.33 33.02 46.00 -1298 QP

] | ] L] RS =

*Maximum data  x:Over limit  l.over margin
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EUT: Monster Solara M/N: MNSOL-BLK

Mode: TX 5762 Phase: Horizontal

Tested by: Sky(Engineer) Power: DC 5V by Adapter

Lempe_rature: I 2370/ 51.6% Test date: | 2016-04-19
umidity

0.0 dBu¥/m

Limit: —_—
Margin:
60
50 |-
|
40
30
L
L 3 M
2 me
10
0
-10.0
30.000 40 50 60 70 80 [MHz]) 300 400 500 600 70O 1000000
Above 1G
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degree  Comment

31.3992 1.35 19.95 2130 4000 -1870 QP
B6.2662 570 804 13.74 4000 -2626 QP
129.4677 4.94 13.82 18.76 4350 -2474 QP
323.3204 960 13.94 2354 4600 -2246 QP
403.2500 10.39 15.47 2586  46.00 -20.14 QP

* 4856093  11.07 17.37 2844 4600 -1756 QP

S| | | | R —

*Maximum data  x:Overlimit l:over margin
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EUT: Monster Solara M/N: MNSOL-BLK
Mode: TX5736 Phase: Horizontal
Tested by: Sky(Engineer) Power: DC 5V by Adapter
Temperature: I 23.7°C1 51.6% Test date: | 2016-04-19
Humidity
96.9 dBu¥/m
3 Limit: _—
X AVEG:
87 )
X1
7
67
&7 5
1
) MW
27
169
1000.000 2700.00 4400.00 6100.00 7800.00 9500.00 1120000 1290000 14600.00 18000.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector CI degree  Comment
1 1529 414 5730 -8.35 48.95 7400 -2505 peak
2 1529 414 4950 -8.35 4115 5400 -1285 AVG
3 X 5736.095 95.19 -3.49 91.70 74.00 17.70 peak
4 * 5736.095 87.30 -3.49 83.81 54.00 2981 AVG
5 11467.00 54.20 -0.91 53.29 74.00 -2071 peak
6 11467.00 46.40 -0.91 4549 5400 851 AVG
“Maximum data  x:Overlimit l.over margin
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EUT: Monster Solara M/N: MNSOL-BLK
Mode: TX5736 Phase: Horizontal
Tested by: Sky(Engineer) Power: DC 5V by Adapter
Temperature: I 2370/ 51.6% Test date: | 2016-04-19
Humidity
96.9 dBu¥/m
& Limit: —
AVG:
a7 ;

i

67

57

7| g W

37 VJM

Wk
= |

27
16.9
1000.000 2700.00 4400.00 6100.00 7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBuvim db Detector cm degree  Comment

1 1529.414 61.20 -8.35 5285 7400 -2115 peak
2 1529.414 52.90 -8.35 44 55 5400 -945 AVG
3 X 5736.095 97.20 -3.49 93.71 7400 1971 peak
4 * 5736.095 88.50 -3.49 85.01 5400 3101 AVG
5
6

11467.00 55.00 -0.91 54.09 7400 -1991 peak
11467.00 46.70 -0.91 45.79 5400 -821 AVG

*Maximum data  x:Ower limit  l:over margin
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10. D EDGE COMPLIANCE TEST

10.1.Block Diagram of Test Setup

EUT —tow Loss Cable Spectrum
Analyzer

(EUT: Monster Solara)

10.2.The Requirement For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio frequency power that
is produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth
within the band that contains the highest level of the desired power, based on either an RF
conducted

or a radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based

on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this
section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB.
Attenuation

below the general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also comply
with the radiated emission limits specified in Section 15.209(a).

10.3.EUT Configuration on Measurement

The equipment are installed on the emission Measurement to meet the commission
requirements and operating regulations in a manner which tends to maximize its emission
characteristics in normal application.

10.4.0perating Condition of EUT

10.4.1Setup the EUT and simulator as shown as

Section 11.1.

10.4.2.Turn on the power of all equipment.

10.4.3.Let the EUT work in TX modes measure it. The transmit frequency are 5736-
5814MHz. We select 5736MHz, 5814MHz TX frequency to transmit.
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10.5.Test Procedure

Conducted Band Edge:
10.5.1. The transmitter output was connected to the spectrum analyzer via a low loss cable.

10.5.2. Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz. Radiate
Band Edge:

10.5.3. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked
at highest radiated power.

10.5.4. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

10.5.5. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

10.5.6. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

10.5.7.RBW=1MHz, VBW=1MHz

10.5.8.The band edges was measured and recorded.

10.6.Test Result: PASS.
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Spectrum | n:vu |
Ref Level 20,00 dém Offset 0,50 dB & RBW 100 kHz
j& Att 30 dBE SWT 19.5 ms @ VBW 300 kHz Mode Auto Sweep
® 1Pk Max
M2[1] -36.92 dBm
5.82300 GHz
10 dBm M1[1] -10.25 dBm
5.81270 GHz
0 dem
1
D1 -30.300 dBrm
MWWMWMWWW
-50 dBm
-70 dBm
Start 5.8 GHz 691 pts Stop 7.75 GHz
Marker
Type | Ref | Trc | Stimulus | Response | Function | Function Result |
M1 1 5.8127 GHz -10.25 dBm
M2 1 £.82390 GHz -36.92 dBm
M3 1 5.94533 GHz -53.42 dBm

Spectrum |

(=)

Ref Level 20.00 dém
& ALt 30 de

Offset 0.50 dB & RBW 100 kHz

SWT

815.4 ps @ YBW 300 kHz

Mode Auto FFT

@ 1Pk Max

10 dBm

M3[1]

0 dBm

M1[1]

-49.88 dBm|
5.721920 GHz
-10.71 dBm
5.736400 GHz

-10 dBm

M1

-20 dBm

20 dBm—7>F

D1 -30.710

-40 dBm

dBrm

-50 dBm

fd
hd

A
i
]
)

-60 dBm

iy g W s g,

oo

-70 dBm

Start 5.35 GHz

691 pts

Stop 5.75 GHz

Marker
Type | Ref | Trc |
1

Stimulus

Response |

Function

Function Result

M1
M2 1
13 1

5.7364 GHz
L.72771 GHz
5.72192 GHz

-10.71 dBm
-37.00 dBm
-49.58 dBm
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Antenna B test plot

Spectrum | n:vu |
Ref Level 20,00 dém Offset 0,50 dB & RBW 100 kHz
j& Att 30 de SWT 195 ms @ VBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M3[1] -54.81 dBm
5.86910 GHz
10 dBm M1[1] -10.75 dBm
5.81270 GHz
0 dem
1
01 -30.780 dBm
| S TR
bk A Akt bl ol iy e PRRCOVTSE PO RRRTNIN RYRERT VP AT R
-60 dBm
-70 dBm
Start 5.8 GHz 691 pts Stop 7.75 GHz
Marker
Type | Ref | Trc | Stimulus Response | Function Function Result |
M1 1 L5.8127 GHz -10.75 dBm
M2 1 5.824 GHz -36.96 dBm
M3 1 L5.8691 GHz -54.81 dBm

Spectrum | |E%J I
Ref Level 20.00 dBm Offset 0.50 dB @ RBW 100 kHz
|& Att 30de SWT 815.4ps @ YBW 300 kHz  Mode auto FFT
@ 1Pk Max
Maf1] -50.07 dBm
5.721920 GHz|
10 dBm M1[1] -12.39 dBm
5.736980 GHz
0 dBm
-10 dam ;'ll\
-20 dBm f \
=20 e 5 300 dem .?‘“ ‘\
-40 dBm
w |
-50 dBm ¥
-60 dim
-70 dem
Start 5.35 GHz 691 pts Stop 5.75 GHz
Marker
Type | Ref | Trc | Stimulus Response | Function Function Result
M1 1 5.73698 GHz -12.39 dBm
M2 1 5.727713 GHz -37.15 dBm
M3 1 5.72192 GHz -50.07 dBm
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Radiated Band Edge Result

Note:
1. Emissions attenuated more than 20 dB below the permissible value are not reported.
2. we tested radiated band edge of Antenna A and Antenna B, The following test data is the worst
case(Antenna A) data which I have recorded
2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and
cable loss, and subtracting the amplifier gain(if any)from the measured reading. The basic equation
calculation is as follows:
Result = Reading + Corrected Factor
EUT: Monster Solara M/N: MNSOL-BLK
Mode: TX5736 Phase: Horizontal
Tested by: Sky(Engineer) Power: DC 5V by Adapter
Temperature: / 23.7°C/ 51.6% Test date: | 2016-04-19
Humidity
1100 dBuV/m
limit1: e
limit2:

90

B0

BTt

(1 X |

60

1
" i etrppenipbdlenr i o WWWWMMJWWAMMMWAMM
30
200

5350.000 h750.0 MHz
Freq. Reading Factor Result Limit Margin D Height | Degree —
No. (MHz) | @Buv/im) | (dB) | (dBuv/im) |(dBuVim)| (@B) | S| (em) | (deg) | "™
1 5466400 47.02 063 | 4639 74.00 |-27.61| peak
2 5466.400| 3865 063 | 3802 54.00 |-15.08] AVG
3 5736.000| 99.39 037 | 9902 peak
4 5736.000| 92.08 037 | 92861 AVG
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EUT: Monster Solara M/N: MNSOL-BLK
Mode: TX5736 Phase: Horizontal
Tested by: Sky(Engineer) Power: DC 5V by Adapter
Lempe_rature: I 2370/ 51.6% Test date: | 2016-04-19
umidity
1100 dBuV/m
limit1: -
limit2:
100 | -- SR
T |t e B P S B ) e A 0 e T b e 0 T e B e -
80 {
£ 1 i .
60
50
Y EET Py TR I T e
7 | | e e R R R R Y, S N e P T S S R e e il
30
200
5350.000 5750.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. | MHz) | (dBuVim) | (dB) | (dBuVim) |(dBuvim)| (@B) |P¥°™ | (cm) | eg) | Remark
1 5469.600| 47.71 -0.62 47.08 74.00 |-26.91| peak
2 5469.600| 39.56 -0.62 38.94 54.00 |-15.08| AVG
3 5736.000| 96.26 -0.36 95.90 peak
4 5736.000| 8878 -0.36 8842 AVG
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EUT: Monster Solara M/N: MNSOL-BLK
Mode: TX5736 Phase: Horizontal

Tested by: Sky(Engineer) Power: DC 5V by Adapter

~

Temperature:
Humidity

23.7°C/ 51.6% Test date: |2016-04-19

1000,  dBuV/m

limit1: —
q limit2:
90 B

80 f------------g dmmasmsssmsisesrasmssmsssmsssssEssseassssmsssmissssessssssssssssss famssmssmsssmsssssssmmssmsssmssssssssssassss

70

60

50 L i ___________ e e asmmaiemiemsssmmesmsssmaasmsssssssmsssmsssmssssss;ssssssssssasss lececmascmmnand Jescemcmsmccsmcscnanancnanana
JWHMWWWWMM“MM AN S e

40

T S S

20

10.0 ; .

5800.000 G000 7000 7750.0 MH=z
Freq. Reading Factor Result Limit  |[Margin Height | Degree
No. (MHz) (dBUV/m) | (dB) | (dBUV/m) | (@Buv/m) | (dB) | P | (em) | (deg) | Temerk

5814.000| 9343 -0.29 98.14 peak
5814.000| 90.10 -0.29 89.81 AVG

7248.850| 46.50 1.33 47.83 74.00 |-26.17| peak
7248.850| 38.65 1.33 30.08 54.00 |-14.02| AVG

=N =
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EUT: Monster Solara M/N: MNSOL-BLK
Mode: TX5736 Phase: Horizontal
Tested by: Sky(Engineer) Power: DC 5V by Adapter
Temperature: I 2370/ 51.6% Test date: | 2016-04-19
Humidity
100.0 dBuV/m
limit1: —
limmilt 2
a0 L
80
70 ‘ . :
60 i ------------------------------------------------------------------ e
(11 B T __________________________________________________________________ L 3‘ ____________________________
MWMMNM.WWWMMWMEWWW
40 : : {
20
20
100 ; :
5800.000 6000 7000 7750.0 MHz
Freq. Reading Factor Result Limit |Margin| Height | Degree
No. (MHz) | (@Buv/im) | (dB) | (dBuv/m) | (dBuv/m)| (dB) | “T"| cm) | () | REMA
1 5814.000| 95.73 -0.29 95.44 peak
2 5814 000 87.98 -0.29 87 69 AVG
3 7248.850| 4642 1.33 47.75 74.00 |-26.25| peak
4 7248.850| 3B.69 1.33 40.02 54 .00 |-13.98| AVG
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11. AC POWER LINE CONDUCTED EMISSION FOR FCC PART
15 SECTION 15.207(A)

11.1.Block Diagram of Test Setup

Shielding Room Test Setup Diagram

Wertical Reference
Ground Plane

'ﬁ Test K eceiver

T~

FEeference Ground Plane

11.2. The Emission Limit

Conducted Emission Measurement Limits According to Section 15.207(a)

Frequency Limit dB(pV)

(MHz) Quasi-peak Level Average Level
0.15 - 0.50 66.0 — 56.0 * 56.0-46.0 *
0.50 - 5.00 56.0 46.0
5.00 - 30.00 60.0 50.0

* Decreases with the logarithm of the frequency.
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11.3.Configuration of EUT on Measurement

The equipment is installed on the Conducted Emission Measurement to meet
the commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

11.4.0Operating Condition of EUT

11.4.1Setup the EUT and simulator as shown as
Section 11.1.
11.4.2.Turn on the power of all equipment.

11.4.3.Let the EUT work in Test mode measure it.
11.5.Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and

is connected to the power mains through a line impedance stabilization network (L.I.S.N.).

This provides a 50ohm coupling impedance for the EUT system. Please refer the block diagram
of the test setup and photographs. Both sides of AC lines are checked to find out the maximum
conducted emission. In order to find the maximum emission levels, the relative positions of
equipment and all of the interface cables shall be changed according to ANSI C63.4- 2009 on
Conducted Emission Measurement.

The bandwidth of test receiver (R & S ESCS30) is set at 9 kHz. The

frequency range from 150 kHz to 30MHz is checked.

11.6.Power Line Conducted Emission Measurement Results : PASS.
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EUT: Monster Solara M/N: MNSOL-BLK

Mode: TX5736 Phase: L

Tested by: Sky(Engineer) Power: DC 5V by Adapter

Temperature: 2370/ 52.7% Test date: | 2016-04-19

Humidity

800 dBuv¥Y
Qp: —
AYG: —_—

\ |
|

) “ﬂ*Ww NWW‘ i ,l. it hh-w

peak
AVG

-40
0.150 05 (MHz) 5 30.000

Reading Correct Measure-

No. Mk. Freq. Level Factor ~ment Limit Over
MHz dBuv dB dBuy dBuv dB Detector Comment

1 0.2700 28.23 9.60 37.83 51.12 -13.29 AVG
2 0.2740 35.64 9.60 45.24 61.00 -15.76 QP
3 0.5580 31.47 9.59 41.06 56.00 -14.94 QP
4 0.5820 23.61 9.59 33.20 46.00 -12.80 AVG
5 1.8500 31.685 9.60 41.25 56.00 -14.75 QP
6 * 1.8500 29.46 9.60 3906 46.00 -6.94 AVG
7 5.0460 21.62 9.63 3125 60.00 -28.75 QP
8 5.0460 17.03 9.63 26.66 50.00 -23.34 AVG
9 9.1820 2297 9.68 32 65 60.00 -27.35 QP
10 9.1820 17.35 9.68 27.03 50.00 -22.97 AVG
11 13.8860 2874 9.70 38.44 60.00 -21.56 QP
12 13.8860 239 9.70 33.81 50.00 -18.39 AVG

"Maximum data  x:Overlimit l:over margin
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EUT: Monster Solara M/N: MNSOL-BLK
Mode: TX5736 Phase: N
Tested by: Sky(Engineer) Power: DC 5V by Adapter
Temperature: / . o ]
Humidity 23.7°C/ 52.7% Test date: |2016-04-19

80.0 dBuV

\

Qp:

AVG:

My || WA
RRL AL oy

FCC ID: 2AAIN-MNGLOS

20
AYG
-40
0.150 05 [MHz) 5 20.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector Comment
1 0.2940 34.55 9.59 44 14 6041 -16.27 QP
2 02940  26.39 9.59 3598 5041 -1443  AVG
3 06980 2419 9.59 3378 4600 -1222  AVG
4 0.6100  28.97 9.59 3856 56.00 -1744 QP
5 14300 2522 9.60 34 .82 56.00 -21.18 QP
G 1.5100 19.29 9.60 2889  46.00 -17.11 AVG
7 3.1260 18.70 9.61 2831 56.00 -2769 QP
8 3.1260 13.32 9.61 2293  46.00 -23.07 AVG
9 74060 2355 9.66 33.21 60.00 -26.79 QP
10 7.4060 19.79 9.66 2945 50.00 -2055  AVG
11 14.8100 2563 9.70 35.33 60.00 -2467 QP
12 14.8100 19.94 9.70 29.64 50.00 -20.36 AVG
"Maximum data  x:Over limit  l:over margin
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12. ANTENNA REQUIREMENT
12.1.The Requirement

According to Section 15.203, an intentional radiator shall be designed to ensure
that no antenna other than that furnished by the responsible party shall be used with the
device.

12.2.Antenna Construction

The antenna is PCB Layout antenna, no consideration of replacement. Therefore, the
equipment complies with the antenna requirement of Section 15.203.

Antenna A Antenna B
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